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POS. COD. VER. QTY| SUIT NUM | INT |CHO
1 [730250000041 | 1 [MOTOR MCR5AA470 | A% thiAMCR5A470 | 1

2 (302030000728 | 2 |RUBBER INSERT | Lhik# iRk 1

3 |701427016002 | 1 |NUT M16-10 SPL-CO F6 [#Z£}M16-10 SPL-CO F6| 16

4 1305070000245 | 1 |WASHER Ve Yy 16

5 (701103016051 | 1 |BOLT M16xX65-10.9-DKL GB5782|#Zk#M16X65-10. 9-DKL GB5782 | 8

6 |750313000014 | 1 |CHAIN 20ALT-1X58|%f 4% 20ALT-1X58 2

7 1701427014001 [ 1 |NUT M14-8 F3 SPL-CO [IZ£}M14-8 F3 SPL-CO | 32

8 (304050000186 | 2 |BOLT M14x45 TRACIEM: M14x45 | 32

9 |304030000068 | 2 |WHEEL SHAFT II [4&%H 11 4

10 (730653000013 [ 1 |GASKET AP 4063 BO|5 22 i3/ AP 4063 BO| 4

11 |702104065002 | 1 |BEARING 32213 GB297 |4k 732213 GB297 | 8

12 |814341010000 | 2 |WHEEL SHAFT  |#&4hs7 e 4

13 /301020000114 | 1 |RING naEagis 4

14 1306060000003 | 1 |CHAIN WHEEL % 4

15 |305070000011 | 1 |CUSHION AL 4

16 |305030000011 | 2 |PRESS PLATE HEAR 4

17/1701501016003 | 1 [WASHER 16 GB95 |#[&16GB95 4

18 [701103016023 | 1 |[BOLT M16x50-8.8 GB5782 |IZkeM16X50-8. 8 GB5782 | 4
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POS. coD. VER. DESCRIPTION a W oTy| suITNuUM [ INT|cHO
1 (814341000000 | 2 |WHEEL SHAFT ASSY|#& 4l i ik 4
2 750122000007 | 1 [RIM £ ] 4
3 701427014001 | 1 |NUT M14-8F3 SPL-CO [#Z EEM14-8F3 SPL-CO| 8
4 1305070000258 | 1 [WASHER gl 8
5 |750123000009 | 1 |TIRE i 4
6 (750129000002 | 1 [VALVE INSIDE AT 4
7 [750129000001 | 1 |TYRE VALVE KA 4
24 1304050000186 | 2 |BOLT IR 8




